
WATER TECHNOLOGIES

wave
Insights from Veolia Water Technologies

SPECIAL
ACHEMA 

2018
EDITION

Hall 6.1
BOOTH 70

 AQUAVISTA™ 
Your new digital service

DISCOVER OUR TECHNOLOGIES  
TO BOOST YOUR WATER VALUE

FIND SOLUTIONS TO YOUR  
COMPENDIAL WATER CHALLENGES



2     WAVE     I    ACHEMA 2018 SPECIAL EDITION

CONTENTS

25
PCP WASTEWATER 
TREATMENT GUIDE

14
A volatile 
pharmaceuticals  
company

36
MARKET LEADING 
PHARMACEUTICAL  
COMPANY

22
Smart glasses:
how to support your plant’s 
operations?

10
Water quality for a 
laboratory monitored  
by AQUAVISTA™

34
GRINDESK
Rising to the challenges of a difficult 
pharmaceutical wastewater

24
WASTEWATER: 
choose the right supplier

12
AQUAVISTA™ for a soft 
[...]
�  For BOD/COD and nitrogen 
removal

�  But also for complex compounds 
like pharmaceuticals, EDTA, 
Selenium and Phenols

�  Side stream and mainstream 
anammox solutions

ADVANTAGES

�  Biofilm expertise applied using 
MBBR technology

�  Retrofit and Increase Capacity

�  Compact Footprint

�  Robust and Tolerant

�  Flexible Configurations

REFERENCES

AstraZeneca, Sweden
AstraZeneca approached AnoxKaldnes 
in order to obtain a state-of-the-art 
solution for a new treatment plant. The 
wastewater from the pharmaceutical 
production was highly toxic and in 
addition contained many difficult-
to-degrade organic compounds. The 
recipient was the very sensitive Lake 
Mälaren, which surrounds several cities 
including the capital, Stockholm.
Since the beginning, the treatment 
results are excellent. In addition, the 
built-in tolerance to peak loads and 
toxicity in the MBBR process has 
provided a very stable operation that 
could not have been obtained with 
conventional treatment processes. 
The treated wastewater is totally 
detoxified by the action of the 
microfungi. The bacterial communities 
remove additional organic substances: 
the overall TOC removal is 97%. 
Approximately 80% of incoming 
nitrogen is removed. Phosphorous 
removal is 99%.



50     WAVE     I     ACHEMA 2018 SPECIAL EDITION

An effective and economic friendly 
biological removal of drug residues in 
wastewater
Numerous pollutants such as pharmaceuticals and other drug residues are continuously 
released into wastewater treatment plant (WWTP) due to (i) human consumption (in hospital 
and in households), (ii) manufacturing (e.g., pharmaceuticals industry) and (iii) veterinary and 
agricultural use (e.g., of antibiotics and pesticides/herbicides). Due their complex chemical 
formula and limitation of conventional WWTP, when discharged into receiving water bodies, 
can possibly cause acute and chronic toxic effects on aquatic organisms even at very low 
concentrations.

Exeno™

Exeno™

Pharmaceutical 
industy

Wastewater  
Treatment plant



CREATING VALUE FOR INDUSTRY     51

ExenoTM is the Veolia Water Technologies 
solution for an effective and economic 
friendly biological removal of drug residues 
in wastewater. ExenoTM is based on 
AnoxKaldnesTM MBBR (Moving Bed Biofilm 
Reactor) and relies on microorganisms 
growing as biofilm on plastic carriers. 
By using multiple reactors in series, 
MBBR technology will select for specific 
microorganisms specialized in removing 
difficult biodegradable compounds like 
pharmaceuticals. ExenoTM can be designed 
for complete treatment of wastewater (for 
example from pharmaceuticals industry 
where multiple MBBR in series are used to 
remove pharmaceuticals) and post-treatment 
of municipal WWTP after existing activated 
sludge plant. In this case, three reactors are 
used in cyclic mode and a short retention 
time is sufficient to remove residual drugs 
in wastewater. As an innovative biological 
solution, ExenoTM is:

•  Effective: resulting in high removal of hardly 
degradable pharmaceuticals (e.g. diclofenac)

•  Economical advantageous: using more 
bacteria and less ozone and/or activated 
carbon, the cost of energy and chemical 
usage is reduced

•  Environmental friendly, avoiding the 
release of by-products typical of advanced 
treatment

References
Astrazeneca, Sweden
A tailor-made MBBR process in six stages for 
treatment of wastewater from production 
to the quality required for discharge to the 
lake serving as drinking water resource for 
greater Stockholm. The plant was designed for 
removal of TOC, N and P (capacity 1,800 m3/d, 
TOC 440 kg/d).

JCS Grindes, Latvia
A five stage MBBR process for degradation of 
hardly degradable organic compounds from 
pharmaceutical production, including phenols 
and high concentrations of organically bound 
nitrogen compounds. Plant capacity 500 
m3/d.

Mermiss, Denmark
A development project partly funded 
by Danish EPA with focus on MBBR for 
removal of pharmaceuticals primarily from 
hospital wastewater. Project partners from 
universities, institutes, water companies.

Mereff, Denmark
A follow up development project on findings 
in Mermiss with focus on post-treatment 
with MBBR of effluents from conventional 
activated sludge system (project partly funded 
by Danish EPA). The process utilizes a rotation 
principle providing unique treatment results. 
Process patented.

EXENO™
an effective, economic and environmental 
friendly solution from Veolia Water 
Technologies



52     WAVE     I     ACHEMA 2018 SPECIAL EDITION

An innovative solution developed by Veolia Water 
Technologies, Biosep™ combines two proven 
technologies:
•  Biological treatment using activated sludge
•  Membrane filtration
Biosep™ produces very high quality water, fully 
compliant with the highest standards for water reuse 
for irrigation, industrial and municipal applications.

With more than 120 references worldwide, Biosep™ is 
recommended for:
•  Significant reduction of carbon, nitrogen and 

phosphorus pollution
•  High and simultaneous removal of bacteria 

depending on the treated water, completed by 
downstream disinfection.

Biosep™ is sold under the Neosep™ trademark in 
Japan, the United States, Australia and New Zealand.  

Biosep™ Pack - new standard membrane filtration 
units
>  Flow rates from 4 to 110 m⁳/hr
>  Flexible and modular solutions, manufacturing in-

house in the  Veolia workshops
>  Guaranteed performances identical to those of the  

conventional Biosep™ process 

Biosep™ Pack is added to a biological aeration tank. The 
membrane bioreactor replaces the traditional settling 
system and separates perfectly the purifying biomass 
from the treated effluent through microfiltration. 
The microfiltered water is of excellent bacteriological 
quality and removal of TSS is guaranteed at any time. 
Flow rates from 4 to 110 m⁳/hr.

Applications 
>  Small or medium sized industrial effluent treatment 

plants (800 to 10,000 PE) 
> Temporary solutions during   
   refurbishment or upgrade work

BIOSEP MBR™ 
An aerobic biological treatment for 
wastewater treatment and water reclaim 



CREATING VALUE FOR INDUSTRY     53

EVALED®

Evaporation technologies  
for wastewater treatment

APPLICATIONS

�   Effective solutions for the 
treatment of industrial 
wastewater, concentrating and 
removing salts, heavy metals 
and a variety of hazardous 
components.

PERFORMANCES
�   ZLD
�   Water reuse
�   Valuable matter recovery
�   Up to 95% distillate yield
�   Sizes from 0.1 to 200 m⁳/day of 

distillate produced

BENEFITS
�   Waste disposal costs reduction
�   Low energy consumption
�   Fully automatic, minimum labor
�   Remotely controllable (Industry 

4.0 compliant)
�   Standard & Package design
�   Small footprint, Plug & Play
�   High quality of distillate

Evaled is now boosted by our digital 
services offer AQUAVISTA™

REFERENCES

Chemical, wastewater from washdown of 
factory areas, cleaning of processing and 
batch tanks, spillages, etc., South Africa
�  Water reuse for tanks cleaning
� Water recovery: ~ 96%
�  Concentration factor: ~ 25 times

Printing, Inks production, Mexico
�  ZLD, water reuse for products 

manufactoring
�  Wastewater reduction: ~ 98%
�  Concentration factor: ~ 50 times

Chemical & Detergents, healthcare 
products, Italy
�  Reduction of sludge from biological 

plant, disposal cost reduction 
�  Water recovery: ~96%
�  Concentration factor: ~25 times

Glue and adhesive products, Germany
�  ZLD, disposal cost reduction, concentrate 

recovery as by-product to resell
� Water recovery: ~90%
� Concentration factor: ~10 times



54     WAVE     I       IFAT 2018 SPECIAL EDITION

IDRAFLOT®

Flotation technology
Flotation is a physical process where water is separated 
from the suspended solids to be reused. Flotation 
consists of separating solids from the water phase by 
attaching the solids to fine air bubbles to decrease the 
density of the particles which float instead of sinking. 
The rising solids are called the “float” and are skimmed 
off the surface and further processed in the sludge 
train.

Chemicals can be added to improve the separation: first 
for coagulation and then for flocculation.

The type of flotation used by IDRAFLOT® is the Dissolved 
Air Flotation (DAF), in which the suspension is saturated 
with air at high pressure. Bubbles are released to the 
water and will attach to the suspended solids. 

The bubbles from a DAF system are much smaller than 
in other types of flotation systems and better adhere to 
the solids. This makes IDRAFLOT® DAFs one of the most 
efficient flotation options of wastewater treatment.

Applications
Effective for biological treatment and thickening of 
activated sludge from biological plants. 
• Wastewater treatment process - pre-treatment 

•  Wastewater treatment process - tertiary treatment  
(P removal) 

•  Wastewater treatment process - sludge thickening 
•  MBBR post treatment sludge separation 
•  Rain water, floor cleaning 
•  Pure water and wastewater 
•  Filter back wash treatment

Benefits
•  A unique mobile and modular stainless steel design 

for faster delivery, easier implementation and reduced 
costs;

•  An enhanced thickening and clarification 
performance. This creates an increased removal of 
insoluble COD, suspended solids, and FOG (fats, oils, 
and grease). 

•  The IDRAFLOT®’s three patents are intended to assure 
a perfect mixing of the waste with saturated water 
and a uniform distribution of the water flow along the 
entire surface of the unit.

•  Treatment capacities from 5 to 480 m³/h.
•  Reduce chemical additive dosing 
•  Reduce the saturated water flow rate (up to 50% less 

compared to the conventional models) 
•  Avoid hydraulic short circuits 
•  Reduce the unit’s operational costs



RESOURCING THE WORLD     55

System Description
The system is based on HPD® Forced Circulation 
Crystallization technology to treat a variety of waste 
streams followed by management of waste brines for 
disposal (as a concentrated or solid waste brine).
This “Bulldozer” system is supplied as a modular, 
skidded system and designed to treat feed from RO 
reject, ponds, or untreated brines without complex 
pretreatment:
•  Capacity: 13.5 m³/h (70 gpm)
•  High-efficiency, Mechanical Vapor 
Recompression (MVR) driven
•  Process designed to resist scaling
•  Materials of construction minimizes corrosion
•  Used for volume reduction or Zero Liquid Discharge 

(ZLD)
 
Benefits & Features
Environmental Performance:
•  Water recovery up to 99%
•   High-purity recovered water suitable for reuse, 

discharge, or aquifer reinjection
•  Produces solid salt cake suitable for landfill disposal 

(ZLD option)
•  Minimal chemical consumption

Modular Design:
•  Rapid deployment to site
•  Supplied as (3) skids; can be redeployed
•  Shippable by standard, over-the-road transport
•  Small footprint
Mixed Salt Management (ZLD option):
•  Centrifuge or filter press
•  Supplied as skidded package
 
Applications
•  Pond Volume reduction
•  Evaporator blowdown treatment
•  Pilot well testing
•  Zero Liquid Waste (ZLW) requirements

Reference
OSUM Oil Sands Corp., Canada
MBD™ crystallizer will reduce the disposal costs and 
increase the amount of recovered
water as the new system will reduce wastewater 
disposal by up to 80%, remove 6 trucks per
day from the road on average, and recycle up to an 
additional 90,000m3 of water annually
for reuse to generate steam at the Orion oil field.

MBD™

Modular Brine Crystallization System 
Thermal, Modular, Wastewater Treatment System

An ideal solution  
that not only  
effectively treats high 
TDS wastewater,  
but also manages the  
subsequent mixed 
salts.



56     WAVE     I     ACHEMA 2018 SPECIAL EDITION

Follow the Electron
Veolia’s Capabilities  
for lithium, nickel and cobalt producers

Process Development Expertise
Veolia Water Technologies has a long history 
of supplying systems for purification, recovery, 
and drying of inorganic chemicals utilizing 
its HPD® Evaporation and Crystallization 
Technologies.
State-of-the-art research and development 
capabilities allow investigation into the 
behavior of complex multi-component 
aqueous systems and subsequent 
optimization of the process design to most 
efficiently achieve the desired product quality 
and reduce performance risk. Unlike typical 
for hire hydrometallurgical laboratories, 
Veolia also designs and supplies commercial 
equipment. Veolia understands how learnings 
at the lab or pilot scale translate to commercial 
performance and will take responsibility for 
the processes that are developed in our facility. 
We can typically scale up from the laboratory 
scale directly to offer commercial systems on 
a design build basis with complete process, 
mechanical, and schedule guarantees.
 
Precursor materials for lithium ion battery 
production must be provided at extremely 
high purity levels. Nickel and cobalt 
compounds are particularly sensitive to 
contamination during the crystallization 
process. Through our crystallization expertise 
supplemented with specific testing, Veolia is 
able to identify the appropriate crystallization 
processes required to achieve desired purity 
levels from unique sources with differing 
contaminant levels.

Lithium Processing Experience
Veolia has supplied several process systems to 
leading lithium suppliers worldwide as well as 
having performed analytical, bench and pilot 
scale testing.
•  Lithium brine concentration
•  Lithium salts crystallization
•  Lithium salts purification by re-

crystallization
•  By products recovery from lithium 

processing
•  Impurity removal (precipitation, ion 

exchange, etc.)
•  Solid/liquid separation systems and solids 

handling

Lithium salts crystallization
•  Lithium Chloride (LiCl)
•  Lithium Carbonate (Li2CO3)
•  Lithium Hydroxide anhydrous and 

monohydrate (LiOH)
•  Lithium Sulfate anhydrous and monohydrate 

(Li2SO4)
•  Lithium Bromide (LiBr)
•  Lithium Phosphate (Li3PO4)

By-product recovery from lithium processing:
•  Potassium Chloride (KCl)
•  Sodium Sulfate (Na2SO4)
•  Sodium Chloride (NACl)
•  Potassium Sulfate (K2SO4)
•  Boric Acid (H3BO3)



CREATING VALUE FOR INDUSTRY     57

Research & Development
 
Veolia’s 5,000 m2 Research and Development 
Center is crucial for development of 
challenging process designs for HPD® 
Evaporation and Crystallization technologies.
 
The facility is home to a wide variety of 
tools used for investigation of new process 
designs, testing to support customer projects, 
and development of new technologies. It 
is the foundation for design evaluation, 
feasibility, and process validation as well as 
improvement and economizing overall system 
designs.
 

The analytical, bench-scale, and pilot-scale 
testing capabilities, with an extensive catalog 
of data, allows advancement of first-of-a-kind 
innovations.
 
This is especially important to design 
processes for achieving the purity 
requirements in evolving lithium, nickel and 
cobalt applications and purity requirements.
 
Rigorous testing provides the confidence 
that the commercial system will perform as 
designed.



58     WAVE     I     ACHEMA 2018 SPECIAL EDITION

Mobile Water Services
Delivering water anywhere, 24/7. Ideal for planned hire, 
emergencies and disaster

Our Mobile Water Services provide 
pure water anytime, anywhere, 24 
hours a day, 7 days a week. With flow 
rates from 200 litres/hr to >150 m⁳/
hr, our Mobile Water Services are 
ideal for planned hire, emergency 
call-outs and disaster recovery. 
Safeguarding the production of your 
water treatment plant, our Mobile 
Water Services provide flexible 
water services, while reducing your 
wastewater discharge volume and 
identifying reuse opportunities.

EMERGENCY MOBILE WATER 
SERVICES
This high-value service has been 
developed to protect and provide 
your business with ‘treated 
water security’ in the event of an 
unplanned circumstance where you 
require a temporary water treatment 